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TEST REPDET
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lssued To:

Dilip Kumar
Amghatta, Dumra, Sitamarhi

Description of Sample: Design Mix
Grade:- M-30

Sub: - Mix Design of concrete for the construction of Road & CD works with
Maintenance for Gaura Math to Lohar Tola Under MMGSY.

Ref.Mo.-, Dated: 30.12.2019

The method of concrete mix design consists of selection
& coarse aggregate and admixture of produce concrete of specified
proportion of concrete mix ks obtained by experimentally evolved
the choice of mix design. It provides re
ingredients. The final mix proportions are ob

Report No: M5TH-3112152110
Date of Receipt: 31.12.2019
Date of Testing: 11.12.19-2801.20

Date of Report: 28.01.2020

n{-up'ﬂmmnpmpurﬂuﬂﬂmﬂmm
pﬂﬂfﬁﬂmwlﬂﬂr.ﬂll
relatlonship between the factors in

asonably accurate guide to ammive at pptimum proportions of
Hudmﬂu!hﬂhniuialmhumnhdﬂtnhﬂhm

nrﬁedmtﬁﬂr:ﬁpuhﬂmﬂlndhmmmdﬁﬂﬂmls:mlﬁmﬂﬂiﬂimﬁuhﬂﬂﬂu
mmmun&dmhmmmmﬂuﬂtﬂnﬂusmmnmmﬂdnﬁ
pmpmﬁmﬁlhm‘hlhmudauhzhmwhﬂiwlmqﬂlhﬁunﬂﬂmmd.

EX Design Stipulations:
A | Characteristic Compressive Slrertgt_h of Concrete required in field after 26 days 30 N/mm*
B | Target Strength at 28 days N/mm 38.25 N/mm’
€ | Maximum size of Aggregates 20 mm
| 0 | Required Slump 75-100 mm
E | Degree of quality contral Medium
F_ | Type of Exposure Moderate
| & Test Data For The Materials Used
OPC 43 Grade
A | Type of Cement (Konark)
B Consistency, % 29.7
€ | Initial Setting Time | Minutes) 148
D | Final Setting Time{ Minutes) 355
E | Compressive Strength (3 days) MPa 68
| _F | Compressive Strength (7 days) MPa 63
G | Compressive Strength (28 days) MPa T
H | Specific Gravity 315
I Minimum Cement Content
1 | Specific Gravity of Admixture ﬂi“gmj
K | Type of Admixture ———
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oo Sabefenimarntial Teestdng For Quality Waoek
MARL ACCREDITED B IS0 90012015 CORTIFICD LABCRATORY
[H.D. Difice ] Abhiyanta Nagar, £-Sector Plof No.-00, Near B, Comples, Ashisns Magar, Painas - BDDOTS
(0.8, OMce) Ra) Kiinar Ganj, Near Poar Home, Darbhanga
Mobile Mo, +@1-B00-6089. 247, PROIS4T02F Emall: malesthousedgmail.com

# - e == -

3. Source Of Material :
A | Comrse Aggregate (20mm & 10mm) Mirzachowkl
B__| Fine Aggregate (Sand) L
4, Specific Gravity ;
A | Coarse Apgregate {20mm]) 2.75
B | Fine Aggregate 2.65
€ | Impact Value, % Coarse Aggregate (20mm) s
5.  Abrasion Value, %

A [ Coarse Aggregate (20mm) | 232

(] Water Absorption, %

A | Coarse Aggregate (20 mm)] 0.32

8| Fine Agsregate 120
7.  Free Molsture Content, %
__A_] coarse Aggregate (20mm)
8. Bulk Density, Gm/Ce

A | Coarse Agpregate (20mm)

B_| Fine Aggrcgate
8.  Sleve Analysis

3 Coarse Aggrogate:

_| Concse Aqureg : As Per 15: 383 For Graded Aggregate OF
I%: Sieve Size {mm) | Analysis of Aggregate coarse fraction % fner [%) Naminal Siss
20mm 10mm £2:38
40.0 100 _1_nn 100
20.0 a7.4 100 68.4
12.5 . 3 100 -
10.0 144 9.6 43,7
a.15 13 12.4 57
2,36 - 2.0 -

| {i)_]| Fine Aggregate: e T
383-2016

IS : Sleve Size Cumulative Percentage Passing ;

100 . 100

99.2 90-100

617 85-100

78.4 75-100

300 micran 21.5 12-40
150 micron 74 0-10

Ml

1.49
1.58

10.0 mm
4. 75 mim
2.36 mm
1.18 mm
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seiep Burlesantial Testing for Quality Work
NABL ACCREDITED & IS0 9001:2015 CERTIFIED LADRDRATORY
{H.D. Oifice ) Abhiyanta Nagar, Z-Soctor Piot No.-09, Near A.J. Comples, Ashiana Nagar, Paing - BOD0OIS

— (DR, Office) Raj Kumar Ganj, Near Poor Home, Darbhanga
MSTH Maobile No. +91-900-6069-767, 7901542027 Email: mstesthousedgmail com
| TEST REPORT |
["10. Determination Of Quantity Of Materials:

Water Cement ratia 043

Water; 185.0 Ltr./m"

Sand content: 683 Kg/m’

Coarse Aggregate: 1156 Kg/m’

Cement Content: 429 Kg/m’

Slump 100 mim

11. Ratio (By Welght)

Cement Content Water Fine Aggregate Coarse Aggregate
1 0.43 1.58 269
Bix Proportion By Welght Are As Follows:
Fime Aggregate Total Coarse
Admixture {3% by wt. of 3
Cement Kg/m' Water Kg/m® ' Kg/m Aggregate (20mm)
Trial-1 439 1495.0 3.96 o1 ] 1133
Trial-2 434 190.0 3.90 B70 1145

__Tl'llul-i 429 185.0 3.86 [k 1156

Mix Proportion By Weight Are As Follows:

Admixture 1 Total Coarse
H
Cement Kg/m’ Water Kg/m' % by wt. of Cement), "'mﬂwm Aggregate
Kg/m’ (0.5)% {20mm) Kg/m” (62%)
50 215 045 8.5 134.5
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